
Bridge Unit BU6500 (D407) 
 



 

 
 

  1.Bridge Unit 1 (D407).............................................  2 

  2.Bridge Unit 2 (D407).............................................  4 

Parts Index ...............................................................  8 

Bridge Unit BU6500 (D407) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

October 17, 2008 



2 

 

1.Bridge Unit 1 (D407) 

1 2 3 4

5 6 7 8 9

101 102 103 104 105

10

11

12104

101

101

101

101 101

101

13

14
104

104

104

13

14

15

16
17

14
104

104

104
13

14
104

101

101
16

15

101

101
101

101

18

101
20

21

19
108

101

22
106

23

24
24

24

101
104

10425

106
22

21
101

101

108
19

20
26

107

101

 



3 

 1 D436 1244  Cover:Interface:Key Card 1 

 2 B889 1694  Cover:Interface:Scanner:Division 1 

 3 B889 1693  Bracket:Interface 1 

 4 B890 1667  Bracket:Coupling:BEL 2 

 5 B889 1975  Film:Small 2 

 6 B890 1466  Guide:Exit:BEL 4 

 7 B890 1469  Guide:Exit:BEL:2 2 

 8 AB03 0551  Pulley:Idler:Fusing 1 

 9 AA14 3790  Screw:Contact Point 4 

 10 AA04 3629  Timing Belt - 60S3M564 1 

 11 D407 7721  Guide:Connecting:Exit 1 

 12 D407 7754  Bracket:Protect 1 

 13 D407 7756  Bracket:Gas Spring:Arm:Upper 3 

 14 D407 7757  Shaft:Gas Spring:Upper 4 

 15 D407 7751  Arm:Connecting 2 

 16 D407 7753  Cover:Arm:Connecting 2 

 17 D407 7763  Gas Spring 1 

 18 D407 7755  Bracket:Gas Spring:Lower 1 

 19 D407 7741  Adjusting Plate:Arm:Lower:Connecting 2 

 20 D407 7752  Bracket:Arm:Lower:Connecting 2 

 21 D407 7740  Shaft:Arm:Connecting 2 

 22 C257 1065  Spacer 2 

 23 D407 7729  Shaft:Lock:Fix 1 

 24 D355 4598  Roller:Slider 8 

 25 D407 7730  Bracket:Lock:Fix 1 

 26 B890 1652  Bracket:Coupling:Upper 2 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0454 4008Q Tapping Screw - M4x8  

 104 0720 0040E Retaining Ring - M4  

 105 0720 0060E Retaining Ring - M6  

 106 0720 0080E Retaining Ring - M8  

 107 1105 0685  KGPS-6RF(V0)  

 108 0951 5008N Screw:Polished Round:M5x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Bridge Unit 1 (D407) 

O'Brien
Items 1 and 2
MB 1



4 

 

 

2.Bridge Unit 2 (D407) 

4

1

2

105 104

101

3

5

105

101

7

6

9
10

8

11

11
12

13
106

106

101

101

14
16

17

101

15

13
9101

101

101

18

103

103

19

102
102

102

102

22

101

23

24

25

26

107
27

107

26
25

24

24

25

28

25

24

29

102

102

31

32

32

101

101

34

35

33

21

21
20

30

 



5 

 1 D407 7727  Arm:Lock 1 

 2 D407 7766  Tension Spring:Connecting:20N 2 

 3 D407 7716  Bracket:Bearing 1 

 4 A174 3946  Arm Bushing 1 

 5 D407 7728  Shaft:Lock:Contact Point 1 

 6 AA14 3790  Screw:Contact Point 1 

 7 AA06 1006  Spring:Blade:Cleaning 1 

 8 D407 7724  Tightener:Ass'y 1 

 9 5215 2621  Snap Ring - M6 2 

 10 AB03 0273  Timing Pulley - T20 1 

 11 AB03 0564  Pulley - M17 2 

 12 A257 4632  Timing Pulley 1 

 13 AA08 2104  Bushing - 8x12x7 2 

 14 D407 7712  Bracket:Connecting:Left:BEL 1 

 15 D407 7713  Bracket:Connecting:Right:BEL 1 

 16 B889 1440  Transport Roller:Drive 1 

 17 D407 7718  Guide Plate:Connecting:Lower:BEL 1 

 18 D407 7722  Cover:Connecting:Upper:BEL 1 

 19 D407 7711  Cover:Connecting:Right Sideways:BEL 1 

 20 D407 7710  Cover:Connecting:Left Sideways:BEL 1 

 21 D407 7714  Bracket:Install:Cover:Connecting 3 

 22 D407 7717  Guide Plate:Connecting:Upper:BEL 1 

 23 B889 1161  Bracket:Pressure:Transport 1 

 24 AA08 2135  Bushing - DIA4 8 

 25 AA06 3416  Spring - 3.4N 8 

 26 B125 4752  Roller:Driven 4 

 27 B125 4751  Shaft:Driven 2 

 28 AF02 2156  Front Driven Transport Roller 2 

 29 B889 1232  Discharge Brush:2 4 

 30 D407 7742  Guide:Connecting:Guide Plate:Lower 10 

 31 D407 7796  Guide:Middle:Connecting 1 

 32 D407 7733  Guide:Connecting:Entrance:Upper 2 

 33 D407 7732  Guide:Connecting:Entrance:Upper:Left 1 

 34 D407 7731  Guide:Connecting:Entrance:Upper:Right 1 

 35 D407 7720  Guide:Connecting:Entrance:Upper 1 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 3008N Tapping Screw - M3x8  

 103 0451 4008N Tapping Screw:4x8  

 104 0454 4008Q Tapping Screw - M4x8  

 105 0720 0040E Retaining Ring - M4  

 106 0720 0060E Retaining Ring - M6  

 107 0720 0030E Retaining Ring - M3  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.Bridge Unit 2 (D407) 



 

 

Parts Index 



8 

D407 7710  Cover:Connecting:Left Sideways:BEL   5 -  20 

D407 7711  Cover:Connecting:Right Sideways:BEL   5 -  19 

D407 7712  Bracket:Connecting:Left:BEL   5 -  14 

D407 7713  Bracket:Connecting:Right:BEL   5 -  15 

D407 7714  Bracket:Install:Cover:Connecting   5 -  21 

D407 7716  Bracket:Bearing   5 -   3 

D407 7717  Guide Plate:Connecting:Upper:BEL   5 -  22 

D407 7718  Guide Plate:Connecting:Lower:BEL   5 -  17 

D407 7720  Guide:Connecting:Entrance:Upper   5 -  35 

D407 7721  Guide:Connecting:Exit   3 -  11 

D407 7722  Cover:Connecting:Upper:BEL   5 -  18 

D407 7724  Tightener:Ass'y   5 -   8 

D407 7727  Arm:Lock   5 -   1 

D407 7728  Shaft:Lock:Contact Point   5 -   5 

D407 7729  Shaft:Lock:Fix   3 -  23 

D407 7730  Bracket:Lock:Fix   3 -  25 

D407 7731  Guide:Connecting:Entrance:Upper:Right   5 -  34 

D407 7732  Guide:Connecting:Entrance:Upper:Left   5 -  33 

D407 7733  Guide:Connecting:Entrance:Upper   5 -  32 

D407 7740  Shaft:Arm:Connecting   3 -  21 

D407 7741  Adjusting Plate:Arm:Lower:Connecting   3 -  19 

D407 7742  Guide:Connecting:Guide Plate:Lower   5 -  30 

D407 7751  Arm:Connecting   3 -  15 

D407 7752  Bracket:Arm:Lower:Connecting   3 -  20 

D407 7753  Cover:Arm:Connecting   3 -  16 

D407 7754  Bracket:Protect   3 -  12 

D407 7755  Bracket:Gas Spring:Lower   3 -  18 

D407 7756  Bracket:Gas Spring:Arm:Upper   3 -  13 

D407 7757  Shaft:Gas Spring:Upper   3 -  14 

D407 7763  Gas Spring   3 -  17 

D407 7766  Tension Spring:Connecting:20N   5 -   2 

D407 7796  Guide:Middle:Connecting   5 -  31 

 

 

 

A174 3946  Arm Bushing   5 -   4 

A257 4632  Timing Pulley   5 -  12 

B125 4751  Shaft:Driven   5 -  27 

B125 4752  Roller:Driven   5 -  26 

B889 1161  Bracket:Pressure:Transport   5 -  23 

B889 1232  Discharge Brush:2   5 -  29 

B889 1440  Transport Roller:Drive   5 -  16 

B889 1693  Bracket:Interface   3 -   3 

B889 1694  Cover:Interface:Scanner:Division   3 -   2 

B889 1975  Film:Small   3 -   5 

B890 1466  Guide:Exit:BEL   3 -   6 

B890 1469  Guide:Exit:BEL:2   3 -   7 

B890 1652  Bracket:Coupling:Upper   3 -  26 

B890 1667  Bracket:Coupling:BEL   3 -   4 

C257 1065  Spacer   3 -  22 

D355 4598  Roller:Slider   3 -  24 

D436 1244  Cover:Interface:Key Card   3 -   1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



9 

AA04 3629  Timing Belt - 60S3M564   3 -  10 

AA06 1006  Spring:Blade:Cleaning   5 -   7 

AA06 3416  Spring - 3.4N   5 -  25 

AA08 2104  Bushing - 8x12x7   5 -  13 

AA08 2135  Bushing - DIA4   5 -  24 

AA14 3790  Screw:Contact Point   3 -   9 

AA14 3790  Screw:Contact Point   5 -   6 

AB03 0273  Timing Pulley - T20   5 -  10 

AB03 0551  Pulley:Idler:Fusing   3 -   8 

AB03 0564  Pulley - M17   5 -  11 

AF02 2156  Front Driven Transport Roller   5 -  28 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

0451 3006N Tapping Screw - 3x6   3 - 101 

0451 3006N Tapping Screw - 3x6   5 - 101 

0451 3008N Tapping Screw - M3x8   5 - 102 

0451 4008N Tapping Screw:4x8   5 - 103 

0454 3006Q Tapping Screw - M3x6   3 - 102 

0454 4008Q Tapping Screw - M4x8   3 - 103 

0454 4008Q Tapping Screw - M4x8   5 - 104 

0720 0030E Retaining Ring - M3   5 - 107 

0720 0040E Retaining Ring - M4   3 - 104 

0720 0040E Retaining Ring - M4   5 - 105 

0720 0060E Retaining Ring - M6   3 - 105 

0720 0060E Retaining Ring - M6   5 - 106 

0720 0080E Retaining Ring - M8   3 - 106 

0951 5008N Screw:Polished Round:M5x8   3 - 108 

1105 0685  KGPS-6RF(V0)   3 - 107 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



10 

5215 2621  Snap Ring - M6   5 -   9 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Bridge Unit 1 (D407) 
	2.Bridge Unit 2 (D407) 
	Parts Index 

